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COVID-19 update
Information correct as of 4pm 29 June 2020
In this edition
· Updates to the COVID-19 web page
· Supply issues with lodoxamide, mirtazapine, imipramine, lacosamide and an update on ranitidine
· Flixotide nebules 
· Clinical guidance for healthcare professionals on maintaining immunisation programmes during COVID-19

Attachments
· none

All information provided in the COVID-19 bulletin is hosted online at https://www.valeofyorkccg.nhs.uk/rss/home/infections-and-microbiology/covid-19/
Updates to the COVID-19 web page
Provider updates
Partners re TEWV COVID-19 Contingency Arrangements [only available via N3 connection] 
Supply issues with lodoxamide, mirtazapine, imipramine, lacosamide and an update on ranitidine
On behalf of DHSC please find attached Medicines Supply Notifications and the resupply dates below. The first table provides a summary of the attached MSNs.
	Medicine
	Out of stock until
	Alternatives
(NB FP10 prescriptions must indicate that a special is required/prescribed by the GP if relevant)

	MSN/2020/025-U2
Ranitidine: All formulations update to SDA/2019/005-U2
	To be confirmed
	Clinical advice on alternatives of oral ranitidine preparations for adults and children has been shared in the previous supply disruption alert SDA/2019/005 (U2) 
UKMi have provided updated clinical advice regarding alternatives of ranitidine preparations, which can be found in the MSN.  

	MSN/2020/034
Lodoxamide (Alomide) 1% eye drops
	w/c 24 August 2020
	Sodium cromoglycate eye drops and various antihistamine eye drops remain available.

	MSN/2020/035
Mirtazapine 15mg and 45mg orodispersible tablets
	End of July 2020
	Unlicensed imports of mirtazapine orodispersible tablets have been sourced.
Mirtazapine 15mg, 30mg and 45mg tablets remain available. 

	MSN/2020/036
Imipramine 25mg tablets
	Early August 2020
	Imipramine 10mg tablets remain available. 
Unlicensed imports of imipramine 25mg tablets have been sourced.

	MSN/2020/037
Lacosamide (Vimpat) 50mg tablets
	From early July until w/c 20 July
	Vimpat 10mg/ml syrup remains available. 


 
There have also been changes to the resupply dates of the medicines listed below. These MSNs were previously circulated via our commissioning routes.
 
	Original MSN reference
	Date of original MSN/SDA
	Supply issue
	Resupply date originally communicated
	Updated resupply date as of 
w/c  22nd June 2020

	
	
	
	
	

	MSN/2019/020
	20-Dec-19
	*H2-antagonists (cimetidine, famotidine and nizatidine)
	Famotidine 20mg tablets: out of stock until the end of December 2019
	Tillomed: Limited stock. Resupply to be confirmed.

	
	
	
	
	Teva: Out of stock. Resupply August 2020.

	
	
	
	Famotidine 40mg tablets:  out of stock until the end of December 2019
	Tillomed: Limited stock. Resupply to be confirmed.

	
	
	
	
	Teva: Out of stock. Resupply w/c 22nd June 2020.

	
	
	
	Cimetidine 200mg tablets: out of stock until the end of January 2020
	Ennogen: in stock.

	
	
	
	
	Medreich: Out of stock. Resupply to be confirmed.

	
	
	
	Cimetidine 400mg tablets: out of stock until the end of January 2020
	Ennogen - out of stock until June 2021.

	
	
	
	
	Medreich: Out of stock. Resupply to be confirmed.

	
	
	
	Cimetidine 800mg tablets: out of stock until the end of January 2020
	Ennogen: in stock. 

	
	
	
	
	Medreich: Out of stock. Resupply to be confirmed.

	
	
	
	Nizatidine 150mg tablets: out of stock until February 2020
	Mylan: Out of stock. Resupply end of July 2020.

	
	
	
	
	Medreich: Out of stock. Resupply to be confirmed.

	
	
	
	Nizatidine 300mg tablets: out of stock until February 2020
	Mylan: Out of stock. Resupply end of June 2020.

	
	
	
	
	Medreich: Out of stock. Resupply to be confirmed.

	SDA/2020/001
	10-Jan-20
	Phenytoin sodium NRIM 100mg capsules
	Early May 2020
	To be confirmed

	MSN/2020/012
	12-Mar-20
	Promazine 25mg & 50mg tablets
	Mid-April 2020 
	w/c 29 June 2020

	MSN/2020/031
	10-Jun-20
	Prednisolone 5mg suppositories
	End of July 2020
	End of August 2020


N r
H2-antagonists will be issued shortly. If you have any queries please contact: DHSCmedicinesupplyteam@dhsc.gov.uk
Flixotide nebules 
On behalf of DHSC find attached a Medicines Supply Notification for Flixotide nebules.
Summary of the MSN
· Flixotide® 0.5mg/2ml and 2mg/2ml nebules are out of stock from late June and August 2020, respectively. 
· Re-supplies of both strengths are expected from 4th November 2020. 
· Unlicensed imports of fluticasone 0.5mg/2ml and 2mg/2ml nebules have been sourced. 
· UKMi have provided clinical advice on switching to alternative inhaled or nebulised corticosteroids. 

If you have any queries please contact: DHSCmedicinesupplyteam@dhsc.gov.uk
Clinical guidance for healthcare professionals on maintaining immunisation programmes during COVID-19
This guidance is attached for you.
Please note – all attachments in this update will be available on the RSS COVID-19 page from 30 June.
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Medicine Supply Notification 
MSN/2020/037 


Lacosamide (Vimpat®) 50mg tablets (UCB Pharma Ltd)  


Tier 2 – medium impact* 


Date of issue: 25/06/2020 


 
Summary 


• Vimpat® 50mg tablets will be out of stock from early July until week commencing 20th July 2020.  


• Vimpat® 10mg/ml syrup remains available.  
 


Actions Required 
 


 
 
 
 
 
 
 
 


Supporting Information 
 


• Vimpat® tablets and syrup are bioequivalent. Further information can be found in the SPC: 
https://www.medicines.org.uk/emc/product/2285/smpc 


 


• Vimpat® syrup contains sorbitol (E420). Patients with rare hereditary problems of fructose intolerance 
should not take this medicine. Sorbitol may cause gastrointestinal discomfort and a mild laxative 
effect. The syrup also contains aspartame (E951), a source of phenylalanine, which may be harmful 
for people with phenylketonuria.  


 
Enquiries 
 
If you have any queries, please contact DHSCmedicinesupplyteam@dhsc.gov.uk   


Where the patient has insufficient supplies to last until the resupply date:  
 


• clinicians should consider prescribing Vimpat® (lacosamide) 10mg/ml syrup which is 
able to support the market during this time, ensuring that the patient is not intolerant 
to any of the excipients and is counselled on the appropriate dose and volume 
required (see supporting information below). 


• if the above option is not considered appropriate, advice should be sought from 
specialists on management options. 


 



https://www.england.nhs.uk/medicines/resources/

https://www.medicines.org.uk/emc/product/2285/smpc

mailto:DHSCmedicinesupplyteam@dhsc.gov.uk
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Medicine Supply Notification 
MSN/2020/035 


Mirtazapine 15mg and 45mg orodispersible tablets  


Tier 2 – medium impact* 


Date of issue: 25/06/2020 


 
Summary 


• Mirtazapine 15mg and 45mg orodispersible tablets are out of stock until late July 2020.  


• Unlicensed imports of mirtazapine orodispersible tablets have been sourced. 


• Mirtazapine 30mg orodispersible tablets remain available but cannot support any increase in 
demand.  


• Mirtazapine 15mg, 30mg and 45mg tablets remain available.  


• Mirtazapine 15mg/ml oral suspension remains available but cannot support any increase in demand. 
 


Actions Required   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 


Supporting Information 


• Standard mirtazapine tablets should be swallowed whole, however, if patients cannot swallow tablets, 
cannot access other formulations of mirtazapine and an alternative antidepressant is not appropriate, 
NEWT guidelines advise the tablets could be crushed (considered unlicensed). It should be noted 
that the tablet has a bitter taste and an anaesthetic effect on the mouth. 
 


Where the patient has insufficient supplies to last until the resupply date and following 
discussion with the patient/carer, clinicians should: 
 


• review ongoing need for mirtazapine; and  


• clarify the rationale for drug and formulation choice. 
 
Following the above, clinicians should then consider: 
 


• prescribing mirtazapine tablets where the formulation is not critical (see supporting 
information below); 


• prescribing an unlicensed import of mirtazapine orodispersible tablets where standard 
tablets are not appropriate, and drug and formulation is critical; and 


• switching to an alternative antidepressant which is available in a suitable formulation 
using national and local guidelines, in patients who are unable to swallow tablets. 


 
Where the above options are not appropriate and where mirtazapine orodispersible tablets are 
considered to be uniquely indicated or where they have been recommended/initiated by a 
specialist, clinicians should consider seeking advice/re-referring to a specialist for alternative 
medication choices and strategies for switching patients in primary care. 
 
In addition to the above, clinicians in health and justice settings should consider: 
 


• collaborating with custodial leads to support extra vigilance needed to reduce the risk of 
diversion during supervised administration of the tablet formulation. 


 
 



https://www.england.nhs.uk/medicines/resources/
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• The following specialist importers have currently confirmed they can source unlicensed mirtazapine 
orodispersible tablets with variable lead times (please note, there may be other companies that can also 
source supplies): 


▪ Alium Medical 
▪ Target Healthcare 


 


• Any decision to prescribe an unlicensed medicine must consider the relevant guidance and/or local 
governance procedures. Please see the links below for further information. 


o Prescribing unlicensed medicines, General Medical Council (GMC),  
o The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory 


Agency (MHRA) 
o Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society  


 


• When prescribing a product that is not licensed in the UK, prescribers must indicate on the FP10 
prescription that an unlicensed product is required. This can be done by annotating the prescription with 
the following wording: “special order” 


 
Enquiries 
 
If you have any queries, please contact DHSCmedicinesupplyteam@dhsc.gov.uk   



https://www.gmc-uk.org/ethical-guidance/ethical-guidance-for-doctors/prescribing-and-managing-medicines-and-devices/prescribing-unlicensed-medicines

https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/373505/The_supply_of_unlicensed_medicinal_products__specials_.pdf

https://www.rpharms.com/Portals/0/RPS%20document%20library/Open%20access/Support/toolkit/specials-professional-guidance.pdf

mailto:DHSCmedicinesupplyteam@dhsc.gov.uk
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Medicine Supply Notification 
MSN/2020/034 


 


Lodoxamide 0.1% (Alomide®) eye drops                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                            
Tier 2 – medium impact* 
Date of issue: 25/06/2020 


 
Summary 
 


• Novartis, sole supplier of lodoxamide (Alomide®) 0.1% eye drops, is out of stock until 24th August 
2020.  


• UKMi and the Royal College of Ophthalmologists have provided clinical advice regarding alternative 
eye drops.  


 
 


Actions Required   
 
 
 
 


 


Supporting information 
 


• Lodoxamide, a mast cell stabiliser, is licensed for the treatment of adults and children from age 4 
years with non-infectious allergic conjunctivitis and may be effective against other ocular diseases 
where type I immediate hypersensitivity (or mast cells) plays a major role in the inflammatory 
process. Dose is one or two drops in each eye four times a day.  


• An alternative agent in the same therapeutic class, with an identical dose regimen, is sodium 
cromoglycate eye drops, licensed for seasonal and perennial allergic conjunctivitis in adults and 
children.  


• Other preparations used for the topical treatment of inflammation and allergic conjunctivitis include 
antihistamines (e.g. azelastine, olopatadine, epinastine, antazoline, and ketotifen). Please refer to 
local formulary or guidelines, BNF and SPCs for further information.  


 
 


Enquiries 
 
If you have any queries, please contact DHSCmedicinesupplyteam@dhsc.gov.uk. 
 


Where the patient has insufficient supplies to last until the resupply date, clinicians should: 
 


• consider prescribing sodium cromoglycate eye drops. If that is not considered suitable, 
antihistamine eye drops are an alternative (see supporting information below). 


 



https://www.england.nhs.uk/medicines/resources/

mailto:DHSCmedicinesupplyteam@dhsc.gov.uk
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Medicine Supply Notification 


MSN/2020/025-U2 


Ranitidine: All formulations update to SDA/2019/005-U2 


Tier 2 – medium impact* 


Date of issue: 12/06/2020 
 


Summary:  
• Ranitidine 50mg/2ml injection is anticipated to be unavailable from the end of May 2020 until further 


notice.  


• Ranitidine film-coated tablets, effervescent tablets and oral solution continue to remain unavailable 
with no date for resupply.  


• All formulations of ranitidine are affected due to on-going regulatory investigations into the presence 
of the contaminant, N-nitrosodiethylamine (NDMA), in samples of ranitidine active substance. 


• Clinical advice on alternatives of oral ranitidine preparations for adults and children has been shared 
in the previous supply disruption alert SDA/2019/005 (U2) (see Tables 1 & 2 below). 


• UKMi have provided updated clinical advice regarding alternatives of ranitidine preparations, 
which can be found below (Table 2 & 3). 


 
Actions Required 


 
 
 
 
 
 


All clinicians in primary and secondary care who prescribe ranitidine preparations should 
consider the following advice to manage patients;  
 


• Ranitidine 50mg/2ml injection 
o if local supplies are insufficient, review the previous disruption alert, for advice on 


switching to alternative agents as appropriate (see Table 3 below for further 
updated clinical guidance) 
 


• Oral ranitidine preparations 
o continue to follow guidance on switching, as per UKMi advice mentioned in the 


previous alert SDA/2019/005 (U2) (see Table 1 & 2 below) 
 


 
 
 


 


UPDATE:  
Update to communications issued 22nd May 2020. 
 



https://www.england.nhs.uk/medicines/resources/

https://www.cas.mhra.gov.uk/ViewandAcknowledgment/ViewAlert.aspx?AlertID=102934

https://www.cas.mhra.gov.uk/ViewandAcknowledgment/ViewAlert.aspx?AlertID=102952
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Supporting Information 
At present, in Europe all suppliers of ranitidine’s active ingredient have had their Certificate of Suitability 
(CEP) suspended. Therefore, until regulatory investigations are complete, no further supplies of ranitidine 
products can be manufactured. Further information can be found here.  
 
The following presentations of ranitidine are affected:  


• Ranitidine 75mg, 150mg and 300mg tablets  


• Ranitidine 150mg and 300mg effervescent tablets  


• Ranitidine 150mg/5ml and 75mg/5ml oral solution  


• Ranitidine 50mg/2ml injection. 
 


Ranitidine injection;  


• There are three suppliers of IV ranitidine; Alliance Healthcare, Advanz Pharma and GSK 


• Alliance Healthcare and Advanz Pharma have advised they have limited stocks available and 
anticipate being out of stock by the end of May 2020.  


• GSK (Zantac 50mg/2ml injection) have now discontinued this product.  


• All manufacturers are unable to advise on a re-supply date, due to ongoing testing required by the 
MHRA and EMA affecting all API supplies.  


• There are currently sufficient stocks of alternative IV proton-pump inhibitors (PPI’s) to support an 
increased demand as recommended by UKMi (see Table 3 below). 


 
Ranitidine oral products;  


• There has been no change to the supply situation or regulatory position on oral ranitidine products 
since the previous update SDA/2019/005 (U2) 


• Supplies of alternatives PPIs remain readily available. 


• There are currently limited stocks of some H2 receptor antagonists available, so only prescribe 
these products as an alternative to ranitidine in patients in whom PPI’s are unsuitable. Latest supply 
position as below; 


Drug, strength, 
formulation  


Supplier Stock Availability Additional information 


Famotidine 20mg 
tablets 


Tillomed Limited Stock No confirmed re-supply 
date 


Teva Limited Stock  Further supplies 
expected August 2020. 


Famotidine 40mg 
tablets 


Tillomed Limited Stock No confirmed re-supply 
date 


Teva Limited Stock Further stock expected 
June 2020 


Cimetidine 200mg 
tablets 


Ennogen In Stock Further supplies not due 
until March 2021 


Medreich Out of Stock No confirmed re-supply 
date 


Cimetidine 400mg 
tablets 


Ennogen Limited Stocks Further supplies not due 
until March 2021 


Medreich Out of Stock No confirmed re-supply 
date 


Cimetidine 800mg 
tablets 


Ennogen In Stock Further supplies not due 
until March 2021 


Medreich Out of Stock No confirmed re-supply 
date 


Nizatidine 150mg 
tablets 


Mylan Out of Stock  Due late 2020 


Medreich Long term out of Stock No confirmed re-supply 
date 


Nizatidine 300mg 
tablets 


Mylan Out of Stock  Due late 2020 


Medreich Long term out of Stock No confirmed re-supply 
date 



https://www.ema.europa.eu/en/medicines/human/referrals/ranitidine-containing-medicinal-products

https://www.cas.mhra.gov.uk/ViewandAcknowledgment/ViewAlert.aspx?AlertID=102952
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• Prior to prescribing, clinicians should liaise with their pharmacists to understand local stock 
availability (including resupply dates) of clinical alternatives 


 
Alternative preparations;  


• UKMi have produced a summary of suitable clinical alternatives; 
o Alternative oral acid suppressants for the main indications of oral ranitidine in adults (see 


Table 1 below) 
o Alternative oral acid suppressants for gastro-oesophageal reflux disease in children (see 


Table 2 below) 
o Alternative parenteral acid suppressants covering main indications of intravenous ranitidine 


in adults (Table 3 below) 
 


Enquiries 
If you have any queries, please contact DHSCmedicinesupplyteam@dhsc.gov.uk   
 
 
 
 
 
 



mailto:DHSCmedicinesupplyteam@dhsc.gov.uk
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Table 1 Alternative oral acid suppressants for the main indications of oral ranitidine in adults 
Before switching to another agent, review if patients still require treatment or could be stepped down to an antacid or alginate. 


 


Acid 


suppressant 


Formulation GU/DU 


treatm
ent 


GU/DU 


prophylaxis  


GORD NSAID associated 


GU/DU treatment/ 
prophylaxis  


Comments 


Proton pump inhibitors 


Omeprazole* Capsules,  
tablets and 
dispersible tablets: 


10mg,20mg,40mg 
 
 


 


20-
40mg 
OD 


10-40mg OD 
(DU) 
 


20-40mg OD 
(GU) 


20-40mg OD 
(treatment) 
 


10-40mg OD 
(long term 
management 


after healed 
reflux 
oesophagitis) 
 


10-20mg OD 
symptomatic 
GORD 


20mg OD (prevention 
and treatment) 


*not to be prescribed with clopidogrel due to 
risk of reducing its antiplatelet efficacy 
 


Losec MUPS® not licensed for use via enteral 
feeding tubes, however there is extensive 
experience of using via this route in 


practice.  
 
 


Lansoprazole Capsules and 
dispersible tablets: 
15 and 30mg 


 


30mg 
OD 


UL (15-30mg 
OD) ¥ 


30mg OD  
(treatment) 
15-30mg 


(prevention) 
 
15-30mg OD 
(symptomatic 
GORD) 


30mg OD 
(treatment) 
 


15-30mg 
(prevention) 


 
Orodispersible tablets licensed for 
administration via nasogastric (NG) tubes. 


Pantoprazole Tablets 20 and 
40mg 
 
 


40-
80mg 
OD 


UL (20-40mg 
OD) ¥ 


20mg OD 
symptomatic 
GORD 
 
20-40mg OD 


long term 
management 


and prevention 
of relapse 


20mg OD 
(prevention) 


 



https://www.england.nhs.uk/medicines/resources/





 Page 5 of 10  


 
 


Acid 


suppressant 


Formulation GU/DU 


treatm
ent 


GU/DU 


prophylaxis  


GORD NSAID associated 


GU/DU treatment/ 
prophylaxis  


Comments 


Proton pump inhibitors (continued)  


Esomeprazole* Tablets, capsules 
20 and 40  
 


Granules 10mg 
 
 


UL  
(20-
40mg 


OD) ¥ 


UL  
(20-40mg 
OD) ¥ 


40mg OD 
(treatment) 
 


20mg OD  
(prevention 
and 


symptomatic 
treatment) 


20mg OD (prevention 
and treatment) 


*not to be prescribed with clopidogrel due to 
risk of reducing its antiplatelet efficacy 
 


 
Granules are licensed for administration via 
NG or gastric tubes.  


 


Rabeprazole Tablets 10 and 


20mg 


20mg 


OD 


UL (10-20mg 


OD) ¥ 


20mg OD 


(treatment) 
 
10-20mg long 
term 
maintenance 
 
10mg OD 


symptomatic 
GORD 


UL  


H2-receptor antagonists 


Nizatidine Capsules 150mg 150mg 
BD or 
300mg 
OD  


150mg OD 150mg-300mg 
bd 


150mg BD or 300mg 
OD (treatment) 


 


Famotidine Tablets 20mg and 


40mg 


40mg 


OD  


DU 20mg OD 20mg BD (but 


for 
erosion/ulcer 
linked to reflux 
40mg BD for 6-
8 weeks) 


UL  


Cimetidine* Tablets 200, 400 
and 800mg 
 
Liquid 200mg/5mL 


400mg 
BD OR 
800mg 
ON (up 
to 


400mg 
QDS) 


400mg ON up 
to BD 


400mg QDS 400mg BD 
(treatment)- see SPC 
for other dose 
regimens 


No data on crushing tablets 
 
*caution as CYP P450 inhibitor; care with 
drug interactions- consult SPC 


Key:, GU: gastric ulcer, DU:  duodenal ulcer; PU: peptic ulcer; GORD: gastroesophageal reflux disease, UL: unlicensed 
¥ Based on PPI dose equivalence table  for severe oesophagitis in NICE guideline (CG184) update (2014): https://www.nice.org.uk/guidance/cg184/chapter/Appendix-A-



https://www.nice.org.uk/guidance/cg184/chapter/Appendix-A-
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Table 2: Alternative oral acid suppressants for gastro-oesophageal reflux disease in children [Refer to BNFC or local paediatric 


formulary for other indications/off label use] 
Before switching to another agent, review if patients still require acid suppression or if could be stepped down to an antacid 


 


Acid 
suppressant 


Formulation Licensed 
age group 


Dose Comments 


Proton pump inhibitors 


Omeprazole Capsules, tablets 
and dispersible 
tablets: 


10mg,20mg,40mg 
 
Oral suspension 
2mg/ml and 


4mg/ml 
 
In the absence of 


the licensed liquid 
being available, 
consider using an 
unlicensed liquid 
(manufactured 
special). However, 
there is only 


limited evidence of 
efficacy. 


> 1 year and 
≥ 10 kg   
 


 


<2.5kg  
0.7mg-1.4mg/kg to 3mg/kg/day  
 


2.5 – 7kg  
5mg to 3mg/kg/day (max10mg) 
 
7 - 15kg  


10mg to 20mg OD 
 
>15kg  


20mg to 40mg OD 
 


• Losec MUPS® tablets may be dispersed in water (do not 
crush tablet) for oral liquid administration. Halve 10mg 
tablet before dispersing for 5mg dose. 


• Losec MUPS® not licensed for use via enteral feeding 
tubes, however there is extensive experience of using 
this route in practice (NB: granules ~ 0.5mm diameter 
and have tendency to block fine-bore feeding tubes 


[<8Fr]) 
• Esomeprazole granules are licensed for administration 


down tubes ≥6Fr, 


• Liquid may be required in age<1 year with nasogastric 
(NG) or gastric tubes < 8 Fr or in patients  
intolerant/allergic to excipients in esomeprazole granules. 
 


* Not to be prescribed with clopidogrel due to risk of 
reducing its antiplatelet efficacy 


Esomeprazole Tablets, capsules, 
20 and 40mg 


≥12 years 20-40mg OD Granules licensed for administration via enteral tube ≥6 Fr  
 
* Not to be prescribed with clopidogrel due to risk of 


reducing its antiplatelet efficacy 
10 mg gastro-
resistant granules 
for oral suspension 


1-11 years Weight≥10 - <20 kg:10mg OD 
Weight ≥20 kg: 10-20mg OD 


Pantoprazole Tablets 20 and 
40mg 


≥12 years  20 mg OD  


Lansoprazole Capsules and 
dispersible tablets: 
15 and 30mg 
 


No paediatric 
licence but 
used off 
label in this 
population 
 


Off label use: 
 


Infant 2.5kg – 5kg 


3.75mg (1/4 of a 15mg tablet) OD 
  


5 – 10kg 
7.5mg (1/2 a 15mg tablet) OD 


Dispersible tablets 
• Excipients include aspartame. 
• Dose should be rounded up or down to nearest solid 


dosage form i.e. half or quarter of tablet. 



https://www.england.nhs.uk/medicines/resources/
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10 - 30kg 


15mg OD 
 


>30kg 
30mg OD 


• Halve or quarter tablet before dispersing in water for oral 


liquid administration. Stir thoroughly before 
administration. 


• Licensed for administration via NG tube (can be dispersed 
in 10mL water and flushed down tube > 8Fr). 


• For fine-bore tubes <8Fr, dissolve contents of capsule in 
8.4% sodium bicarbonate before administration). 


• Lansoprazole dispersible tablets are generally easier to 
use than omeprazole. When using feeding tubes of gauge 
under 8Fr in patients over 2.5kg. 


 


Acid 
suppressant 


Formulation Licensed 
age group 


Dose Comments 


Proton pump inhibitors (cont’d) 


Rabeprazole Tablets 10mg and 


20mg 
 


No paediatric 


licence 


Off label use 


1-11 years; <15kg: 5mg OD 
 
≥15kg: 10mg OD 
 
≥12 years: 20mg OD 


Crushing is not recommended. Not suitable for enteral tube 


administration 


H2-receptor antagonists 


Cimetidine Tablets 200mg, 
400mg and 800mg 
 
Liquid 200mg/5mL 


>1year >1 year 
25-30mg/kg per day in divided 
doses 
 
Use in age< 1 year not fully 


evaluated; 20mg/kg/day in divided 
doses has been used 


No data on crushing tablets.  
 
Caution as CYP P450 inhibitor; care with drug interactions- 
consult SPC 
 


Nizatidine Capsules 150mg No paediatric 
licence 


 


 
 
 


Off label use 
 


6 months to 11 years 


5-10mg/kg/day in 2 divided doses 
 
≥12 years 
150mg BD 


Not suitable to be used via enteral feeding tubes, as whilst 
drug dissolves in water, excipients do not and may coat 


and block tube. 


 


Famotidine Tablets 20mg and 
40mg 


No paediatric 
licence 


Off label use: 
 


1 to ≤3 months 0.5mg/kg/dose OD 
 
≥3 months to <1 year 


0.5mg/kg/dose BD 
 
1 to 16 years 
0.5mg/kg/dose BD (maximum 


40mg dose) 


Without crushing, tablets will disperse in water, in 2-5 
minutes. This process can be quickened by crushing and 


mixing tablets with water for administration  
 
No information available on giving resulting suspension via 


enteral feeding tubes. 
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References: SPCs, Handbook of Drug Administration via Enteral Feeding Tubes, The NEWT Guidelines for administration of medication to patients with enteral feeding tubes or 
swallowing difficulties, Evelina London Paediatric Formulary, BNFC, Paediatric & Neonatal Dosage Handbook, 23rd ed 
Please note: Any decision to prescribe off-label must take into account the relevant GMC guidance and NHS Trust governance procedures for unlicensed medicines. Prescribers 
are advised to pay particular attention to the risks associated with using unlicensed medicines or using a licensed medicine off-label.  


  



http://cms.ubqo.com/public/d2595446-ce3c-47ff-9dcc-63167d9f4b80
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Table 3: Alternative parenteral acid suppressants covering main indications of intravenous ranitidine in adults 
 


The need for a parenteral treatment should be assessed and if considered necessary the following injectable proton pump inhibitors may be considered to offer 


a suitable clinical alternative to intravenous ranitidine 


 


Acid suppressant Gastric acid 
suppression in 


surgical 
procedures 


Prophylaxis of 
stress 


ulceration  


Conditions 
where acid 
suppression 
needed but 


oral route not 
available 


Comments 


Omeprazole 40 mg 
Powder for 
Solution for 
Infusion 


Not licensed  
 
Suggest stat 
dose of 40mg 
given as an IV 


infusion over 20-
30 minutes.  


Not licensed 
 
Suggest 40mg 
once daily given 
as an IV infusion 


over 20-30 
minutes 


Suggest 20-
40mg once daily 
is adequate for 
most conditions 
however for 


conditions such 
as Zollinger 
Ellison syndrome 


a higher dose of 
60mg daily may 
be needed. 


Contra-indicated in patients with previous hypersensitivity reaction 
to omeprazole or the excipients contained in the injection and in 
patients taking nelfinavir. 
  
For stat dose – potential for drug interactions not likely to be 


clinically significant.  
 
However, when repeat doses are needed the potential for adverse 


drug interactions should be assessed. This is especially important 
for patients taking concomitant clopidogrel or the antiretroviral 
medicines atazanavir or nelfinavir. In patients taking clopidogrel, 
pantoprazole may be a better choice of PPI.  


 
Patients treated with a proton pump inhibitor rather than ranitidine 
may be more likely to develop electrolyte abnormalities such as 
hyponatraemia or hypomagnesaemia. 
 
 


Pantoprazole 40 
mg powder for 
solution for 
injection 


Not licensed 
 
Suggest stat 
dose of 40mg 
given as an IV 
bolus over at 


least 2 minutes 
or infused over 
at least 15 
minutes 


 
 


Not licensed 
 
Suggest 40mg 
once daily given 
as an IV bolus 
over at least 2 


minutes or 
infused over at 
least 15 minutes 


 


Suggest 40mg 
once daily is 
adequate for 
most conditions 
however for 
conditions such 


as Zollinger 
Ellison syndrome 
a higher dose of 
60mg daily may 


be needed. 


Contra-indicated in patients with previous hypersensitivity reaction 
to pantoprazole or the excipients contained in the injection. 
 
For stat dose – potential for drug interactions not likely to be 
clinically significant.  
 


However when repeat doses are needed the potential for adverse 
drug interactions should be assessed. This is especially important 
for patients taking the antiretroviral medicines atazanavir or 
rilpivirine. In patients taking clopidogrel, pantoprazole may be a 


better choice of PPI.  
 
Patients treated with a proton pump inhibitor rather than ranitidine 


may be more likely to develop electrolyte abnormalities such as 
hyponatraemia or hypomagnesaemia. 
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Esomeprazole 40 


mg powder for 
solution for 
injection/infusion 


Not licensed 


 
Suggest stat 
dose of 40mg 
given as an IV 
bolus over at 
least 3 minutes 


or infused over 
10-30 minutes 


 
 


 


Not licensed 


 
Suggest 40mg 
once daily given 
as an IV bolus 
over at least 3 
minutes or 


infused over 10-
30 minutes 


 


Suggest 40mg 


once daily is 
adequate for 
most conditions 
however for 
conditions such 
as Zollinger 


Ellison syndrome 
a higher dose of 
80mg daily may 
be needed 


Contra-indicated in patients with previous hypersensitivity reaction 


to esomeprazole or the excipients contained in the injection and in 
patients taking nelfinavir. 
  
For stat dose – potential for drug interactions not likely to be 
clinically significant.  
 


However, when repeat doses are needed the potential for adverse 
drug interactions should be assessed. This is especially important 
for patients taking concomitant clopidogrel or the antiretroviral 
medicines atazanavir or nelfinavir. In patients taking clopidogrel, 


pantoprazole may be a better choice of PPI.  
 
Patients treated with a proton pump inhibitor rather than ranitidine 


may be more likely to develop electrolyte abnormalities such as 
hyponatraemia or hypomagnesaemia. 
 


 
Based on PPI dose equivalence table  for severe oesophagitis in NICE guideline (CG184) update (2014): https://www.nice.org.uk/guidance/cg184/chapter/Appendix-A- , 
British National Formulary Issue no 78 (Sept 2019- Mar 2020) and the most recent versions of the Summary of Product Characteristics for ranitidine injection, omeprazole 
injection, pantoprazole injection and esomeprazole injection (all accessed via eMC website: www.medicines.org.uk  )  
 



https://www.nice.org.uk/guidance/cg184/chapter/Appendix-A-

http://www.medicines.org.uk/
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*Classification of Tiers can be found at the following link: A Guide to Managing Medicines Supply and Shortages.  
 Page 1 of 2 


Medicine Supply Notification 
MSN/2020/036 


Imipramine 25mg tablets  


Tier 2 – medium impact* 


Date of issue: 25/06/2020 


 
Summary 


• Imipramine 25mg tablets are out of stock until early August.  


• Imipramine 10mg tablets remain available.  


• Unlicensed imports of imipramine 25mg tablets have been sourced, lead times vary. 


• Imipramine 25mg/5ml oral suspension remains available but cannot support any increase in 
demand. 
 


Actions Required 


 
Supporting Information 


• The following specialist importers have currently confirmed they can source unlicensed imipramine 25mg 
tablets with variable lead times (please note, there may be other companies that can also source supplies): 


▪ Alium Medical 
▪ Mawdsleys 
▪ Target Healthcare 


 


• Any decision to prescribe an unlicensed medicine must consider the relevant guidance and/or local 
governance procedures. Please see the links below for further information. 


o Prescribing unlicensed medicines, General Medical Council (GMC),  
o The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory 


Agency (MHRA) 
o Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society  


Where the patient has insufficient supplies to last until the resupply date and following discussion with the 
patient/carer, clinicians should consider: 
 


• reviewing need for ongoing treatment. 
 
Following the above, clinicians should then consider: 
 


• rounding up the dose of imipramine to the nearest equivalent dose that could be made up of 10mg 
tablets without exceeding the maximum licensed dose (rounding down may cause withdrawal 
reactions/relapse). See SPC for further information; 


• prescribing an alternate day dose regime following confirmation of patient understanding, to match the 
average existing dose e.g. 20mg/30mg on alternate days in place of a 25mg daily dose, in cases 
where the dose is felt to be critical; 


• prescribing an unlicensed import of imipramine 25mg tablets where patients require the exact 
therapeutic total daily dose and work with local pharmacy teams to ensure orders are placed within 
appropriate time frames as lead times may vary (see supporting information); and 


• obtaining specialist advice on treatment options if none of the above are considered appropriate.  
 
 
 


 



https://www.england.nhs.uk/medicines/resources/

https://www.gmc-uk.org/ethical-guidance/ethical-guidance-for-doctors/prescribing-and-managing-medicines-and-devices/prescribing-unlicensed-medicines

https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/373505/The_supply_of_unlicensed_medicinal_products__specials_.pdf

https://www.rpharms.com/Portals/0/RPS%20document%20library/Open%20access/Support/toolkit/specials-professional-guidance.pdf
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• When prescribing a product that is not licensed in the UK, prescribers must indicate on the FP10 
prescription that an unlicensed product is required. This can be done by annotating the prescription with 
the following wording: “special order” 


 


• See the SPCs here for further information.  


 
Enquiries 
 
If you have any queries, please contact DHSCmedicinesupplyteam@dhsc.gov.uk   



https://www.medicines.org.uk/emc/search?q=imipramine

mailto:DHSCmedicinesupplyteam@dhsc.gov.uk
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Medicine Supply Notification 
MSN/2020/038  


Fluticasone propionate (Flixotide®) 0.5mg/2ml and 2mg/2ml Nebules  


Tier 2 – medium impact* 


Date of issue: 25/06/2020 
 


Summary 
• Flixotide® 0.5mg/2ml and 2mg/2ml nebules are out of stock from late June and August 2020, 


respectively.  


• Re-supplies of both strengths are expected from 4th November 2020. 


• Unlicensed imports of fluticasone 0.5mg/2ml and 2mg/2ml nebules have been sourced. 


• UKMi have provided clinical advice on switching to alternative inhaled or nebulised corticosteroids.  
 


Actions Required 
 
 
 
 
 
 
 
 
 
 
 


Supporting Information 
 
Guidance on ordering and prescribing unlicensed imports: 
 


• The following specialist importers have confirmed they can source unlicensed fluticasone nebules 
with variable lead times (please note, there may be other companies that can source supplies). 


o Fluticasone 0.5mg/2ml nebules- Mawdsleys and Alium 
o Fluticasone 2mg/2ml nebules - Mawdsleys and Clinigen  


 


• Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS 
Trust or local governance procedures. Please see the links below for further information: 


o Prescribing unlicensed medicines, General Medical Council (GMC) 
o The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory 


Agency (MHRA) 
o Professional guidance for the procurement and supply of specials, Royal Pharmaceutical 


Society (RPS) 
 


• When prescribing a product that is not licensed in the UK due to a supply issue with the 
licensed alternative prescribers must indicate on the FP10 prescription that an unlicensed 
product is required. This can be done by annotating the prescription with the following 
wording: “special order”.  


 
 


Clinicians should identify patients receiving nebulised fluticasone and consider; 
 


• reviewing the ongoing need for nebulised steroids and consider switching the patient to 
a steroid containing metered dose inhaler and spacer combination; 


• if the nebulised route is deemed necessary consider prescribing unlicensed imports of 
fluticasone nebules (see supporting information below); or 


• prescribe alternative steroid nebules (see supporting information below). 
 


 



https://www.gmc-uk.org/ethical-guidance/ethical-guidance-for-doctors/prescribing-and-managing-medicines-and-devices/prescribing-unlicensed-medicines

https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/373505/The_supply_of_unlicensed_medicinal_products__specials_.pdf

https://www.rpharms.com/Portals/0/RPS%20document%20library/Open%20access/Support/toolkit/specials-professional-guidance.pdf
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Clinical Information:  
 
For patients who require continued use of a nebulised corticosteroid and where unlicensed imports 
are not considered appropriate, clinicians should consider switching patients to budesonide nebuliser 
suspension, bearing in mind there is a lack of definitive data on dose equivalence of nebulised 
steroids. 
 


 Fluticasone propionate Budesonide 
 


Presentation 
 


0.5mg/2ml 
2mg/2ml 


0.5mg/2ml 
1mg/2ml 


Adult maintenance dose 0.5 to 2mg BD 0.5 to 1mg BD  
(≥12 years) 


Paediatric maintenance 
dose 


1mg BD  
(age 4 to 16 years) 


0.25 to 0.5mg BD  
(age 3 months to 12 years) 


 
 
Please refer to the SPCs for further information;  


o Fluticasone propionate nebules (Flixotide® Nebules) 
o Budesonide nebules (Pulmicort® Respules) 
o Budesonide nebules (Budesonide nebuliser suspension) 


 
Please refer to prescribing guidelines including BNF-C and paediatric formularies for further 
information on dosing in children.  
 
Patients should be monitored after switching and doses titrated according to symptom control. 
Patients should be advised to contact a healthcare professional should they experience an increase 
in shortness of breath or increased use of short acting bronchodilator. 
 


Enquiries 
 
If you have any queries, please contact DHSCmedicinesupplyteam@dhsc.gov.uk   



https://www.medicines.org.uk/emc/search?q=flixotide+nebules

https://www.medicines.org.uk/emc/search?q=pulmicort+respules

https://www.medicines.org.uk/emc/search?q=budesonide+nebuliser

mailto:DHSCmedicinesupplyteam@dhsc.gov.uk
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General principles 
 


The national immunisation programme is highly successful in reducing the incidence of 


serious and sometimes life-threatening diseases such as pneumococcal and meningococcal 


infections, whooping cough, diphtheria and measles. It remains important to maintain the 


best possible vaccine uptake to prevent a resurgence of these infections. This will also 


prevent increasing further the numbers of patients requiring health services, as well as 


outbreaks of vaccine-preventable diseases, and allow us to provide important protection to 


children and other vulnerable groups. Where possible, the routine immunisation programmes 


should be maintained and offered in a timely manner. 


Most vaccine preventable diseases are spread from person to person and so it is likely that 


social distancing to prevent COVID-19 will also reduce but not abolish the risk of some 


vaccine preventable diseases. Other factors, such as reduced travel overseas, may also 


reduce the overall risk. However, many vaccine preventable diseases are more infectious 


than COVID-19 – for example measles is around six times more infectious – and so 


vaccination is the only reliable way to avoid infection. In addition, for some vaccine 


preventable diseases, people can carry the organism for months or even years. Infections 


such as meningococcal, haemophilus influenzae type b (Hib), and pneumococcal infection 


are therefore most commonly acquired from other people in your own household. Timely 


vaccination is therefore still an important way of keeping people safe. 


General practices 
 
The routine immunisation programme should be maintained. 
 


As well as protecting the individual, this will avoid outbreaks of vaccine-preventable diseases 


that could further increase the numbers of patients requiring health services.  


Non-scheduled vaccinations should still be given, e.g. for control of outbreak(s) of vaccine 


preventable conditions as well as opportunistically, e.g. missing doses of MMR. 


Anyone who has had their appointment cancelled as part of the COVID-19 response should 


be invited for vaccination as soon as possible.    


Immunisation should proceed providing those attending for vaccination (including parents 


and carers) are well, are not displaying symptoms of COVID-19 or other infections, and are 


not self-isolating because they are contacts of suspected or confirmed COVID-19 cases.  


Anyone with an acute febrile illness should not be immunised until the condition has 


resolved. 
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Post-immunisation fever is not a reason to self-isolate.  


Child health surveillance (NIPE infant check): To reduce the number of visits to the 


general practice, consideration could be given to carrying out the 6 to 8-week NIPE check at 


the same time as the 8-week scheduled vaccinations. Please note if the 6 to 8-week baby 


check has not been completed, immunisation should still start at 8 weeks of age.  


Advice for healthcare workers where parents/patients have concerns about 


immunisation in general practice 


Parents, carers and patients may be worried they or their baby may be exposed to 


coronavirus when attending the practice. Individuals and carers should be informed that, 


despite the COVID-19 pandemic, starting and completing routine childhood immunisations 


on time remain important. This will help protect the infant or child from a range of serious and 


sometimes life-threatening infections. The much-reduced incidence of infections such as 


invasive pneumococcal and meningococcal disease has only come about because of high 


levels of vaccination. To prevent resurgence, infants need protecting through vaccination. 


Pertussis still circulates at elevated levels and pregnant women must continue to be offered 


the pertussis vaccine, and their babies vaccinated against this and other infections from 8 


weeks of age.   


Practices should reassure individuals that the most up-to-date guidance on maintaining 


social distance in the waiting room (e.g. separating individuals by 2m) and decontamination 


of premises and equipment is being strictly followed in line with Public Health England (PHE) 


guidance on Infection Prevention and Control (IPC). In practice, this may be achieved by 


adjusting appointment times to avoid waiting with others. In some areas, practices may also 


be working with neighbouring practices to deliver COVID-19 and non-COVID-19 activity on 


separate sites (please below for additional information).  


Compliance with national advice from PHE and others on preventing spread of coronavirus 


through appropriate infection control measures will help ensure parents, carers and pregnant 


women feel confident that it is safe to attend for vaccination.  


Further information on COVID-19 precautions for primary care is available at: 


https://www.england.nhs.uk/publication/coronavirus-standard-operating-procedures-for-


primary-care-settings/ 


 



https://www.gov.uk/government/publications/wuhan-novel-coronavirus-infection-prevention-and-control

https://www.england.nhs.uk/publication/coronavirus-standard-operating-procedures-for-primary-care-settings/

https://www.england.nhs.uk/publication/coronavirus-standard-operating-procedures-for-primary-care-settings/
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Parents and carers may be concerned that their baby’s/child’s immune system cannot 


cope with both COVID-19 and immunisations and that in responding to vaccines, their 


ability to fight COVID-19 will be reduced/affected.  


Parents and carers should be reassured that as vaccines contain either weakened viruses or 


only a small amount of the inactivated organism/toxoid, the response uses only a tiny 


proportion of the capacity of an individual’s immune system. Vaccination will not overload 


their immune system, does not make them more susceptible to other infections and, if they 


do contract an infection in the immediate post-immunisation period, or were already 


incubating one when they were vaccinated, their immune system will still respond to it.  


Vaccinating babies reduces the chances of co-infection with COVID-19 and a serious 


vaccine-preventable disease.  


Both live and inactivated vaccines should continue to be given when due.  


Infant paracetamol and primary immunisations 


Parents and carers may be concerned that if their baby/child develops a fever 


following immunisation, they will not know if it is due to the vaccines or COVID-19. 


Parents and carers should be advised that the vaccines may cause a mild fever which 


usually resolves within 48 hours (or 6 to 11 days following MMR). This is a common, 


expected reaction and isolation is not required, unless COVID-19 is suspected.  


Fever is more common when the MenB vaccine (Bexsero) is given with other vaccines at 8 


and 16 weeks of age. Where parents are able to obtain liquid infant paracetamol, they 


should follow existing Public Health England (PHE) guidance on its prophylactic use 


following MenB vaccination: https://www.gov.uk/government/publications/menb-vaccine-and-


paracetamol 


As has always been recommended, any infant with fever after vaccination should be 


monitored and, if parents or carers are concerned about the infant’s health at any time, they 


should seek advice from their GP or NHS 111. 


This advice applies to recently vaccinated people of all ages. 


Given the risk of the serious infections that the vaccines protect against, PHE recommends 


that the routine primary immunisation schedule should not be delayed.  


 



https://www.gov.uk/government/publications/menb-vaccine-and-paracetamol

https://www.gov.uk/government/publications/menb-vaccine-and-paracetamol
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Parents may be unable to obtain liquid infant paracetamol. 


While parents should continue to try to obtain and administer infant paracetamol where 


possible, infant vaccines can and should still be given even if they do not have prophylactic 


paracetamol to hand.  


Where parents have been unable to obtain infant paracetamol, the following advice is for 


clinical staff in primary care and parents. 


Fever can be expected after any vaccination but is more common when the MenB vaccine 


(Bexsero) is given with the other routine vaccines at 8 and 16 weeks of age.  


In infants who do develop a fever after vaccination, this tends to peak around 6 hours after 


vaccination and nearly always resolves completely within 2 days. 


Ibuprofen can alternatively be used to treat a fever and other post-vaccination reactions. 


Prophylactic ibuprofen at the time of vaccination is not effective. Ibuprofen is not licensed for 


infants under the age of 3 months or with a body weight under 5kg. However, the BNF for 


Children advises that ibuprofen can be used for post-immunisation pyrexia in infants aged 2 


to 3 months, on doctor’s advice only, using 50mg for one dose, followed by 50mg after 


6 hours if required. See the BNF for Children for more details 


https://bnfc.nice.org.uk/drug/ibuprofen.html#indicationsAndDoses 


Information about treating a fever in children is available from the NHS UK webpage ‘Fever 


in children’ at: www.nhs.uk/conditions/fever-in-children/. 


If an infant still has a fever 48 hours after vaccination, or if parents are concerned about their 


infant’s health at any time, should be advised to seek help from their GP or ring NHS 111. 


The diseases that the vaccines protect against are very serious and therefore vaccination 


should not be delayed because of concerns about post-vaccination fever. 


As a temporary measure, PHE have secured a small supply of liquid infant paracetamol in 


sachets which can be ordered from Immform. To support their use a protocol for health 


professionals to follow has been published here:   


https://www.gov.uk/government/publications/menb-vaccine-and-paracetamol 


What about all those individuals who do not attend for vaccination? 


Those who miss the opportunity to be vaccinated still require their missing vaccinations. 


Without these they remain unprotected against vaccine-preventable disease. This makes the 



https://bnfc.nice.org.uk/drug/ibuprofen.html#indicationsAndDoses

https://bnfc.nice.org.uk/drug/ibuprofen.html#indicationsAndDoses

https://bnfc.nice.org.uk/drug/ibuprofen.html#indicationsAndDoses

http://www.nhs.uk/conditions/fever-in-children/

https://www.gov.uk/government/publications/menb-vaccine-and-paracetamol
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retention of accurate records of unvaccinated individuals important, and their appointments 


should be rescheduled as soon as is reasonably practical.  


What personal protective equipment (PPE) should be worn when 
administering vaccines? 


Well individuals should attend for vaccination (with parents or carers) at premises that are 


following the recommended infection prevention and control (IPC) guidance.  


https://www.england.nhs.uk/coronavirus/primary-care/infection-control/ 


 


Those displaying symptoms of COVID-19, other infections, or who are self-isolating because 


they are contacts of suspected or confirmed COVID-19 cases, should not attend. 


There is no evidence that crying or screaming is aerosol generating. Coughing and sneezing 


which may occur following administration of live attenuated influenza vaccine (LAIV) are not 


included as high risk aerosol generating procedures, see this link: 


https://www.gov.uk/government/publications/wuhan-novel-coronavirus-infection-prevention-


and-control/covid-19-personal-protective-equipment-ppe 


  


Coughing and sneezing are droplet forming, as defined here: 


https://www.england.nhs.uk/coronavirus/primary-care/about-covid-19/virus-transmission/ 


The recommended PPE for administering all vaccines, including LAIV, is gloves, apron, fluid 


resistant (type IIR) surgical mask and eye protection. 


  


Gloves and aprons are single use. Between vaccination of individuals they should be 


disposed of and hand hygiene performed. Fluid resistant (type IIR) surgical facemasks and 


eye protection can be subject to single session use, as outlined in the guidance linked below. 


Re-usable eye and face protection is acceptable if decontaminated between single or single 


sessional use, according to the manufacturer’s instructions or local infection control policy. 


  


Further guidance on the use of PPE can be found in the link below, it is recommended this 


guidance is read in full and in conjunction with the NHS England IPC guidance linked to 


above: https://www.gov.uk/government/publications/wuhan-novel-coronavirus-infection-


prevention-and-control/covid-19-personal-protective-equipment-ppe. 


Can practice nurses use patient group directions (PGDs) in primary care 
networks (PCNs) at various general practice sites where they will be 
vaccinating children?  


NHS Specialist Pharmacy Services (SPS) has published guidance on this question: 


https://www.sps.nhs.uk/articles/patient-group-direction-use-in-primary-care-networks/ 



https://www.england.nhs.uk/coronavirus/primary-care/infection-control/

https://www.gov.uk/government/publications/wuhan-novel-coronavirus-infection-prevention-and-control/covid-19-personal-protective-equipment-ppe

https://www.gov.uk/government/publications/wuhan-novel-coronavirus-infection-prevention-and-control/covid-19-personal-protective-equipment-ppe

https://www.england.nhs.uk/coronavirus/primary-care/about-covid-19/virus-transmission/

https://www.gov.uk/government/publications/wuhan-novel-coronavirus-infection-prevention-and-control/covid-19-personal-protective-equipment-ppe

https://www.gov.uk/government/publications/wuhan-novel-coronavirus-infection-prevention-and-control/covid-19-personal-protective-equipment-ppe

https://www.sps.nhs.uk/articles/patient-group-direction-use-in-primary-care-networks/
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What should I do about vaccine ordering during the COVID-19 pandemic? 


Continue to order vaccines through the usual routes and ensure that no more than 2 weeks’ 


supply is maintained as stock in your vaccine fridge. This will help to avoid vaccine 


shortages and reduce wastage. Vaccines near their expiry date should be used first.  


How do I maintain vaccine cold chain across practices where one site 
may be closed? 


Where vaccines remain in a site or branch that has become non-operational during the 


COVID-19 pandemic, the usual cold chain guidance still applies. Further detail can be found 


in Chapter 3 of the Green Book: https://www.gov.uk/government/publications/storage-


distribution-and-disposal-of-vaccines-the-green-book-chapter-3 


Can I transfer vaccines between different branches of the same practice? 
 
Where the same practice has more than one site or branch, vaccines can be transferred to 
the operational site, providing the cold chain is maintained.  


Can I transfer vaccines between completely different practices (different 
legal entities)? 
 
NHS England has recently published guidance on transferring vaccine stock between 
providers. In summary, the Medicines and Healthcare Products Regulatory Agency (MHRA) 
has confirmed that it would not prevent the transfer of locally held vaccine stock from the 
NHS routine immunisation services during COVID-19, provided that:  
 


• the CCG, PCN or general practice believes the transfer of vaccine(s) is necessary to 


support the continued delivery of routine immunisations in primary care during the 


COVID-19 response and will ensure the effective use of available resource 


• the CCG, PCN or general practice holding the vaccine stock has assurance that the 


vaccine has been stored in the correct temperature-controlled conditions 


• confirmed daily record-keeping of temperature monitoring is available 


• the CCG, PCN or general practice requiring locally held vaccine supply can verify 


the assurances given, and 


• the vaccine(s) can be transported appropriately under the right cold chain conditions. 


Regional NHS England and NHS Improvement commissioners should be informed of any 


incidents, including cold chain breaches during transfer of vaccines. CCGs, PCNs and 


primary care providers should refer to PHE’s protocol for the ordering, storing and 


management of vaccines. 



https://www.gov.uk/government/publications/storage-distribution-and-disposal-of-vaccines-the-green-book-chapter-3

https://www.gov.uk/government/publications/storage-distribution-and-disposal-of-vaccines-the-green-book-chapter-3

https://generalpracticebulletin.createsend1.com/t/d-l-miroil-l-u/

https://generalpracticebulletin.createsend1.com/t/d-l-miroil-l-u/
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Further details can be found in the NHS England and NHS Improvement COVID-19 primary 


care bulletin: http://createsend.com/t/d-E5434ABA283BEA792540EF23F30FEDED 


What information should I provide parent/ carer about vaccinations 
administered? 


It is important that parents and carers have a contemporaneous record of all immunisations 


administered. If local advice is to not bring the Red Book (personal child health record), the 


immuniser should provide sufficient information about the vaccines given to care giver to 


update the record themselves. For example, a print-out, text message, email with vaccine 


details.  


What should I do to inform my local Child Health Information Services 
(CHIS) about vaccines administered? 


It is important to share clinical data with CHIS. CHIS’s purpose, and that of the systems that 


support it, is to ensure that each child in England has an accurate, active record supporting 


delivery of public health interventions, including screening, immunisation and the other 


Healthy Child Programme services. CHIS providers will continue to deliver these vital 


services as business as usual during the COVID-19 incident. It is therefore important that all 


clinical colleagues contribute to ensuring that each child’s CHIS record is up to date by 


transferring data from clinical systems in a timely manner to the local CHIS provider. This will 


ensure those involved in the care of young children have access to the contemporaneous 


health record to support any rescheduling and catch-up programmes for those who miss 


appointments for public health programmes.   


CHIS is the definitive source of immunisation uptake and coverage data in England and, as 


such, is essential in limiting the spread of communicable diseases. This data is particularly 


important for monitoring and ensuring uptake levels during the COVID-19 pandemic. In the 


event of a cluster or an outbreak of a vaccine-preventable disease, CHIS is the primary 


source of information to help target resources.   


What do I need to do to prepare for the next flu season? 


The first annual flu letter has been published (see the link below). Further information will be 


published in due course.   


https://www.gov.uk/government/publications/national-flu-immunisation-programme-plan 


Below we give answers to some frequently asked questions (FAQs) to help discussions with 


individuals, parents or carers. 



http://createsend.com/t/d-E5434ABA283BEA792540EF23F30FEDED

https://www.gov.uk/government/publications/national-flu-immunisation-programme-plan
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NHS Immunisations FAQs (for the public) 


Why are you continuing to offer routine immunisations? 


While preventing the spread of COVID-19 and caring for those infected is a public health 


priority, it remains very important to maintain good coverage of immunisations, particularly in 


the childhood programme. In addition to protecting the individual, this will avoid outbreaks of 


vaccine-preventable diseases that could harm individuals and increase further the numbers 


of patients requiring health services.   


Should people/babies still go and be immunised at their GP surgery? 


Yes, your GP surgery or health clinic will take all possible precautions to protect you and 


your baby from COVID-19. People should still attend for routine vaccinations unless they are 


unwell (check with your GP whether you should still attend) or self-isolating because they 


have been in contact with someone with COVID-19. In these circumstances, please 


rearrange your appointment. Vaccines are the most effective way to prevent other infectious 


diseases. Babies, toddlers and pre-school children in particular need vaccinations to protect 


them from measles, mumps, rubella (MMR), rotavirus, diphtheria, whooping cough, 


meningitis, polio, tetanus, hepatitis B, and more. 


What are ‘routine’ childhood immunisations? 


Different vaccines are given at different ages to protect you and your child. They form part of 


the national immunisation programme and are offered free of charge by the NHS. The 


national immunisation programme is highly successful in reducing the incidence of serious 


and sometimes life-threatening diseases such as pneumococcal and meningococcal 


infections, whooping cough, diphtheria and measles. It remains important to maintain the 


best possible vaccine uptake to prevent a resurgence of these infections.  


Some children will also need to be protected with neonatal BCG and hepatitis B vaccination. 


Both BCG and all doses of targeted hepatitis B vaccines should be offered in a timely 


manner. 


When will young people get their school-age vaccinations? 


School-age vaccination providers are working to restore vaccination programmes, in line with 


local needs and arrangements. Young people will receive their vaccinations either in school 


premises or community clinics. Plans are being developed to use the summer breaks to 


catch up on the backlog from the 2019/20 school year, and any outstanding immunisations 


will be delivered during the 2020/21 school year. 
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Do GP surgeries really still have the time to do immunisations?   


GP practices will continue to ensure vaccinations are offered to all eligible individuals. 


Despite COVID-19, the routine childhood immunisation programme will continue to play an 


important role in preventing ill-health through causes other than coronavirus infection. 


How important is it that my child is immunised at the time they are called? 
Is there a risk in delaying for a few months? If there isn’t, why not stop 
immunisations for now and reduce the risk of contracting COVID-19 by 
visiting the general practice? 


It is very important that routine childhood immunisations are started and completed on time 


despite the COVID-19 pandemic. This will help protect the infant or child from a range of 


serious and sometimes life-threatening infections. The much-reduced incidence of infections 


such as invasive pneumococcal and meningococcal disease has only come about because 


of high levels of vaccination. To prevent resurgence, infants need protecting through 


vaccination. Pertussis still circulates at elevated levels and pregnant women must continue 


to be offered the pertussis vaccine, and their babies vaccinated against this and other 


infections from 8 weeks of age. Diseases such as pertussis, Hib, MenB, pneumococcal are 


more common or more serious in infants and so it is important not to delay vaccines. 


Measles can be a very serious disease and is still circulating so timely immunisation is 


important. 


How will parents and carers know when their babies have a temperature 
after their regular immunisations whether it is an expected reaction or 
COVID-19? 


The vaccines given may cause a fever which usually resolves within 48 hours (or 6 to 11 


days following MMR). This is a common, expected reaction and isolation is not required, 


unless COVID-19 is suspected.  


Fever is more common when the MenB vaccine (Bexsero) is given with other vaccines at 8 


and 16 weeks of age. Where parents are able to obtain liquid infant paracetamol, they 


should follow existing PHE guidance on its prophylactic use following MenB vaccination: 


https://www.gov.uk/government/publications/menb-vaccine-and-paracetamol 


As has always been recommended, any infant with fever after vaccination should be 


monitored and, if parents or carers are concerned about the infant’s health at any time, they 


should seek advice from their GP or NHS 111. 


This advice applies to recently vaccinated people of all ages. 



https://www.gov.uk/government/publications/menb-vaccine-and-paracetamol




